



Palziv Ein Hanatziv M.P. Emek Beit Shean 1080500 Israel
Tel: +972 46 06 29 99 Fax: +972 46 06 29 58

www.palziv.com
contact@palziv.com



Certificate of Test

Development Production

Test date: 27 Jul 2015

Work Order: G2150050138

Part Number: 2000002624

Part description: GA33CD0 BLACK
9.7/1930

PNA Part Description: F2.0 CDF 3.0" BLK-02~48"x72" LAM

Test	ISO Standard	Measure unit	Result
Compression 10%	ISO 844	kPa	19.76
Compression 25%	ISO 844	kPa	40.92
Compression 50%	ISO 844	kPa	98.02
Density	ISO 845	Kg/m ³	36.05
Elongation - MD	ISO 1798	%	25.33
Elongation - TD	ISO 1798	%	35.25
Tensile strength - MD	ISO 1798	kPa	224.17
Tensile strength - TD	ISO 1798	kPa	187.63
Resistivity	ASTM D991	OHM/sq. Ω	5.618 X 10 ³

Tested by: Avner Ohana

ASTM D991 – Material is conductive, when the result is below 10⁴

This information on Galfoam chemically cross-linked polyethylene foam is presented to the best of our knowledge.
Data represents typical values measured on a 10 mm thick specimen and should be considered as guidelines only.